TB609-NS21D-02

ITOMErI B & 3% 8 &

The Engine Specialist INSTALLATION MANUAL

EXPRENIE] ]

INFEIZIOLIYITS—FY bk
FULL TITANIUM MUFFLER KIT

BE JI7LF+ZRZ34 VR30DDTT
APPLICATION 400Z RZ34 VR30DDTT
% .
FULL TITANIUM MUFFLER KIT EXPREME Ti 400Z RZ34 TYPE-D
PART NAME
LR

TB6090-NS21D
PART NUMBER

BiR / INDEX
P2 HAXFE P13 English
.

COEVEFEARRESEVN LIFVWZRE, FIECHOHAEDTETNET,
CHERAFICCDOMPEE XK BHTADIREL S BFENZEU,

BRAIRD BB D HEDBARCKIICRELTIZE L,

FEAEICENMN TLDERBREM I Fo TS,

FEBEA—H—DRITI IEMEBEENMNVECRDEY. ABFELADETHFENIZE,

NEDRERICLEDBHNE UGS, B TEEEZEVNNRETDT,
HENUHTTELSIZE,

RSB CED G ZE SNDIBERFEAEZL T BERABEL S IZE0.

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




EPRiBRE Troms - sErmoTwspTHE EEN,

" i | -
i W @%*w
® R | ® |
¥R wI\L—5—)\1F BN XA > )\ TFLH
FEtREE 1 EREE (1
HRMm TB6091-NS21D-01 H M TB6091-NS21D-02
. /3
® @
¥R XA > ) TRH BN HAL>Y—LH
FEtREE 1 EREE (1
HRMm TB6091-NS21D-03 HmmE |[TB6091-NS21D-04
. ]
J
Ev’~ _— (¢
@ - b — @
¥R YA L>Y—RH BN P4 L>HP—)(> RLH
FEtREE 1 EREE (1
HRMm TB6091-NS21D-05 H M TB6091-NS21D-06
[
N
# !
I
@
¥R P4 L>HP—){> KRRH BN AL >P—/){> RS- 0152
FEtREE 1 FEREE (2
HRMm TB6091-NS21D-07 HAmE |PB609B-SBRO1
©)
EX 1 FALTw ~(2mm) BN FRALTw ~(4mm)
FEtREE 1 EREE (1
HRMm PB6150-FGK47 B PB6150-FGK43




EPRiBRE Troms - sErmoTwspTHE EEN,

&R d
.;C‘ < v\c\ - Qs
‘;,\. — e\
L 52T R 68-73 B4 25>F)> R 80-85
B E 2 BiRZE (2
Hmm#E |PB6150-MCB11 BS&%E |PB6150-MCBO7
(B)
EZTY 2TUG B J5>27Fw k M10 P1.25
FEtREE 6 FEREE (2
HRSE  |PB609B-SPRO1 HREE [PB6150-FNTO02
A
¢
® ®
EZTY JS>2MIL S M8 P1.25 L25 BN J5>27Fw k M8 P1.25
EILEESE 2 EiRZE (2
HRmE PB6150-FBTO1 HamE |PB6150-FNTO1
?-
— -V 4 \ 2
®
L PO RLFa1—H— ver2 ©115 o Fr A—I)LFv A5 —%
EILEESE 2 IS0y b~
Fv ~mZE |PB609B-INS04 EiRE=E |1
HB5R TB6091-NS21D-08
1B SRS
mE ZFR =
PB609B-INS04-01  |A1>LF1—H— 1
PB609B-INS04-02  [HILF1—H— 1 : \
REZRIL S i
PB6150-BBTO1 3 ? m
M6*P1.0 ®
JS5>Fv bk BB
PB6150-FNT12 3 _
M6*P1.0 B0 JZ>ZMRIL S M6 P1.0 L15 SUS
IS5>TRILS ERLE (3
PB6150-FBT13 1 _
M6*P1.0 HR5S




EPRiBRE Troms - sErmoTwspTHE EEN,

. \r
BICfTE
BN J5>>7+w k M6 P1.0 SUS &FR it’l/R—X ID14 OD21 1000mm
[FERE= 3 EiREE |1
BRmE BRR%E [PB6150-OPHO1
@ ’
2 fitiiizk— X ID10 OD17 1000mm 2 IR—RT 55w ~
[FEiRE= 1 EfREE |1
HRME PB6150-OPH02 HEmAE |[TB6091-NS21D-09
2)
BN 145w 180mm BN HEX KEY
[FEiRE= 2 EiREE |1
HEmE PB6150-ZIP01 HEmE |PB609B-HDTO1
EXPRENE Buu-s_ggu‘mnm
®
&FR NIV MR L—AR—Z ~
[FEiRE= 1
HRME PB6150-BSP01




HBUHMERICBER TR

I EMBIE—R  NLOLDF n EREERE m )\ RRUJL
T>v—rUJL - 06.5mm UL m RFER

A ==
m COERERIAE GREICEDZIFEFRICOVNTEEHILEDTT,
KEOFEPFIRIC DOV TRIEZRBBEA —H—RITORMERS IR IZE0N.
n RERSBEPHERKERTI. Y—Fv MAEODNBE TRV EESNIBARTERAL T EZ0,
n AREROEDMFEEREOROERIET. BRZE 2 RBREIMTO TIIZE,
B BEEIIEBUIMNDIHEAEREPH LSV, RERBLG. TSI 28NS DEY.

B ARRORD MFF (CHBEREDROMEDIRIC(IIEE MNLIREESTD, EERNZIMNIIANT
KEZEW, AERSLC. T2 aBadT8BNHIHDET,

B ARREERODMITIRCE, BRTER, REEZERALTIIZS,
ZRAIICIRBIBVNETHCDORADBEIRTT,

A

. AEROBRDMFEITIELS. IFV XM RFAMTDTHRTRETITO T ZZ0,
B EHERORE(CIDEMOIRIE - NN DEIREMS, &t - BUEEAEEN SN
TND'H B, WEEREIROE DI IFER(CITO TSN,

-
=

[

1. METFYV—-IAMYITS—DOHDAL

A CCTRHIDDEHBFIRTY . KEOFMAMES A BIBHEBRESEZSRU TS,

1. Ny FU - A FRixFam|mDI 9.

2. XTS5 —=Bmos9.




2. B> RLF1—Y—mbD 1Y t‘J‘?'(O)?JI]I

AERIMBEBOYIY RLFTa1—Y—%2FAITIECED. BEEIRMECAEI D ENEERET.

STANDARD QUIET MODE 1 QUIET MODE 2
op
BHER BH#R
TDERFTIHEAVEIEITET. TOERFXTHEAVEIETERT . WS BIMINUETT,

- =)

VAN~

B S—)LTY RICESBSHNUHED TRV TVE T A MODE 20DIRETTERATN3IEA.
BRI TRMIBEESE(CEMIZEL T, BRICHUY RLFa1—P—ZEELTIEZL,
7245, MODE 1DRETEZDFHEIHATEFIN, BT ZEITOIECLDRECTEAVELEITET.

A

B ZONIZTROBRVES. BRORFCKDEE - ABERMNEEIRMNENDISBDET,
m Fz, UL 2Y—F—ILI> ROZER - IELEC BIBEHHDET .

IR

[

-
=

A =
n FERIOBENRZRCHNIZTRS.
1. B LB —REBICYIDMHABSRNKLDICOIRETRES B,
2. T—I)LI> RIGE R DEES NSV TV DI HRT D, (BEE15mm)
3. U0 RLFT 1B EUVAHITIBE Y5 —F>2T09D, (247

4. BERZEEDE. RYZMRILIMG - TS 2Fy MM6TH IS RLFT1—H—%2EET 3.
COF, FOFILICELRAENTVIN, U RLF1—H - IBENEEE
(15mmigE) (CHDH\ FARFICHERT D, (REX—FIIMUERSR)
XIRF NIV M6, T3> 2Fw hMEfER,



NRHIY—F DB
F—IVI REENSOMOMAITMIE (BEEEI1Smm / RAEHE)

Y2 RLF1—Y—% {31

YUY RLF1-Y—-DEDFTES 5 —

> RLF 21— —DAIBHERE moitine>s—n5—ILT> Rg@Eh515mm)

wwwf

Wl
e
UL A N \\\\T\\\\\\\\\\\\\\\\\\\\ﬁ\\x\
L omms \\\\\\\‘\\
ot \\\\\\\\\
AR
AL

5. - RUICTIY—F2IDEI—ICFREDIT B,

6. INTULVRINEDPE.5mmIBE (MERIL MHIAZHAX) [CTRBIFIIZITS,

7. MM UTEARIL RIRISRAZ 2RIV RME - 5> 2Fw hMeZEDHF, BET D,

8. BE. YO RLFT1—Y—IBZHRAL. 35FBBRAKICIGIIIIZITRD.
9. R TONRBIFMIHETH., T—ILI> REKXUPBDY RLFT1—H—D/\UBRDZITD,

10. tIDHZERET D.




3. TOMEIFS DAY I S—DWDHF

(B ROEREMER]
EREPROEEREFITTROEOTY,

A\ Fra—LF v RI—OBRHIBBICRDET.

COERCHDF v A—ILFrvZRI—%TSHwv R EBDIHLTLIEEL,
TOE. R—=ZAEF v I—=ILFrZRF—AITHLTLIZE0,
R—=RER—RAALCZTNENENWN—TEANTBNTLIZE0N,

Fr A—ILF v ZRY—ZF v A—)LF v ZAF-BHIT ST v N®)ITAABD
IS2TMILIME(®). TS5 v hM6(@)=ER LU THRMMIFTTIIEE0,




AEOMHR—X(@/@)ZBENRRE(CHMTIL T, BEL TS,
IR=RT Sy M@)ZEHERIODMNIL b Fy M2ERUTEEL. d15yT0D17—REZE
HALRHS, IR—ZNRTS—(THEBMURBVKDICEEL T ZEL,

A VECHL TR E &AL, BRICR—XZHREL T RS,

R=ZNT RERLTLIZEL,




Fv NEEEPRERERR & T M Lo >

AU A v

AA ) FLH

AA > )1 TRH

YA L>Y—LH

YA LY —RH

YL >HB—){> RLH

YA L>5—/{> RRH

HAL2H—){> RS/(— 0152

HRTw b %2

95> )N R 68-73  [25.0N - m(2.6kgf-m)]

235>F)N> R 80-85  [25.0N - m(2.6kgf-m)]

RTUD

JS>3Fw k MI0 P1.25 %1 [34.0~39.0N - m(3.5~4.0kgf-m)]

>z
ISRV M8 P1.25 L25 %1 [20.0~28.0N - m(2.0~2.9kgf-m)]
JS5>2Fw ~ M8 P1.25

YoYU RLFT1-H—

FrA—)LF v ZRY—-BEKISTv

ISRV M6 P1.0 L15 SUS

JS5>23Fw ~ M6 P1.0 SUS

fit’l7R— X ID14 OD21 1000mm

fifith7k— 2 ID10 OD17 1000mm

Sl ESISISSIE SIEHESHE EEHESHCHCISHCHGHSIICIICIH IS PN

R—=2ATS4wv b

X1 BRICESENDERCIRAS BB ZMILET BDTesd. MBDNIL BRA—IR-X MEEML TS,
%2 6 UEBRICHIRIFNOIER SNBSS EOHRT Y M4mm)(CEE Y B2 EDMBEBRBRNLET.



[(FZEFIE]

1. 2= - AT (@) 2BD TS >ZF v hM10(@)ZER UIREH T 3.
OB, ZIABBD) 1 TZ by ) (=1 LR K S5 ICERDAT 2.
XMBHRTY b (@) ERA.

2. AA VA TLH@)C OS2 TIN R(@)EBL. &/ ATDRTU I Ty ofiiB=ER(C
TN =5 =) AFCEVAD, RIS/ \>H—Z2BmDH+3,
RHAIEEE(CITS(Q/@) .
3. ALY —LH(@) IS TN R@)EBL. ATV I Ty IUBEBERCA ) A TLHICELIAD,
RHAIEEZE(CITS(G/@) .
4. AL 2=/ RLH (@)(CHA L > =) RSN—(®)ZMDfHF. BAL2H—(CHEEDIFRNKDIC
FARUEHS, ITFY-XN\H—CBDHFS.
X - JS2TRILAMB (®) - I5>2Fw M8 (®) £,
RHAIEEZF(CITS(Q/®/B/®) -

A BALIH—DTLAR—INETFICL BLS CEBLT S0,

5. FEBDO VT S RITER U SEIRIN SIRICARFDH ZIT S,

W NLD J3>2Fw kM10 (@) [34.0~39.0N - m(3.5~4.0kgf-m)]
OS2I R (®/®@) [25.0N.m(2.6kgf-m)]
J35>23Fy kM8 (®) [20.0~28.0N - m(2.0~2.9kgf-m)]

6. RTUZI(@®) =D,

A xw
B ARRIHERNRBRDIZSD., BOKESRINATZFERALTVET,

ZDEH. BREDTVT S ABRNEDIDHDET,
BURBNC LB FHERENH DB EMERE THRL T ZE 0,

m _FELSIDEID FEARRE DT VTS0, FEHEDRWEZHE L THSADE
ToTL RSV, BB, EREARECKIDTDRIVUT S INESRNEEE,
FEPOE DIV MEED, RRDEEIV T SRR UK. FEDHLTIZE W,

B ITS—(CHNRBRENMIBUDRETERYT 3 L. BNPRITOREERDETY,
B &(E. I BAEEIT O TS,

m EE - ERARRICKD. BISBRICAENRNTEEENDDET .
BEICGU., BEREITO TS,

7. BEICEU. BHI> RLT1—H—0BTEITS.
X -fMBYICRLTI-Y— (@)
- ARZZRIL MG (DICIHE)
JS5>2Fy kM6 (DITHE)
- JS2TRIL S M6 (@IC3E) .

< LT >
R AL ~M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
IS5 SRIL M6 [7.8~11.8N.m(0.8~1.2kgf-m)]




- =)
[=]

A

B UL RLF1-H-—ZBMDMIITzEFE. BERETEITHRNTLIZZ,
EPiRIRDEIREEN' B D E T,
B HOLRLFTI-H-—OREER YITS-DERTRETITO T EE,

IR

8. Ny FU—TAFRIEFEBDFB.

4. BRDF T EROMHER

1. REDCFHEL RO BERRY 3.
2. I =IBEL. 7 RUZINS5H2500rpmiZE F CRlERZE £, BRESHNRVNERT D,
3. HEHEiTV. BERHCEESFINRVNESRT D,

A

m BHOTENDD SMHEROET Y. BEiERNMEE UBEDRRE &SRBz, HRIFIEE(C
ToTLIZELN,

B HERIEND DD & HRROBETYHRARCLDPEZRCIRRERDBEIRTT,

B ETHICEEZRULCHBEEESICETERIEL. BRZIT>TIIZE,

B ZOBTEEZITIHAER}. ITFV AR AFTANTBOEITRETIT>TRE0,

B HBROFBEENECTVDIHE(F. T2 2BREITET. FPIEE(CEEZMREL.
BRICED T IZELY,

A ax
B AREESULER. EMARICE D CEI O AFEICKRERETELABIIEENHBNET.
HEERE. I tYTFa 2 0%ERL. REICGUTENSOBLRY T 0% T TS,

- =)
=

IR




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

F . i . ."&‘}_‘ - . .
® ‘M ©) |
PART SEPARATOR PIPE PART MAIN PIPE LH
QTY. 1 qQTy. 1
PART No. [TB6091-NS21D-01 PART No. [TB6091-NS21D-02
® h @
PART MAIN PIPE RH PART SILENCER LH
QTY. 1 QTY. 1
PART No. [TB6091-NS21D-03 PART No. [TB6091-NS21D-04
[ ]
J
A
® ®
PART SILENCER RH PART SILENCER BAND LH
QTY. 1 qQTy. 1
PART No. [TB6091-NS21D-05 PART No. [TB6091-NS21D-06
[
é
Nt
F-%
I
@
PART SILENCER BAND RH PART SILENCER BAND RUBBER ®152
QTY. 1 QTY. 2
PART No. [TB6091-NS21D-07 PART No. [PB609B-SBRO1
®
PART GASKET (2mm) PART GASKET (4mm)
QTy. 1 QTY. 1
PART No. [PB6150-FGK47 PART No. [PB6150-FGK43




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

D) D)
T T
AN AN
@ \ ®@ \
PART CLAMP BAND 68-73 PART CLAMP BAND 80-95
QTYy. 2 QTYy. 2
PART No. |PB6150-MCB11 PART No. [PB6150-MCB07
(B)
PART SPRING PART FLANGE NUT M10 P1.25
QTY. 6 QTY. 2
PART No. |PB609B-SPRO1 PART No. [PB6150-FNT02
® ®
PART FLANGE BOLT M8 P1.25 L25 PART FLANGE NUT M8 P1.25
QTYy. 2 QTYy. 2
PART No. |PB6150-FBTO1 PART No. [PB6150-FNTO1
?-
— xS e
*
PART SOUND REDUCER ver.2 ®115 PART CHARCOAL CANISTER
QTY. 2 RELOCATION BRACKET
PART No. [PB609B-INS04 QTY. 1
PART No. [TB6091-NS21D-08
CONTENTS
PART No. PART QTY.
PB609B-INS04-01  |MAIN REDUCER 1
PB609B-INS04-02  |SUB REDUCER 1 '
PB6150-BBTO1 3
M6*P1.0 ® g
FLANGE NUT Included in
PB6150-FNT12 3
M6*P1.0 PART FLANGE BOLT M6 P1.0 L15 SUS
FLANGE BOLT QTY. 3
PB6150-FBT13
M6*P1.0 PART No.




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

S

Included in

PART FLANGE NUT M6 P1.0 SUS PART OIL RESISTANT HOSE
ID14 OD21 1000mm

QTY. 3 QTY. 1

PART No. PART No. [PB6150-OPHO1

-

@ b ’

OIL RESISTANT HOSE
PART PART HOSE BRACKET
ID10 OD17 1000mm
QTY. 1 QTY. 1
PART No. |PB6150-OPH02 PART No. [TB6091-NS21D-09
@
PART TIE WRAP 180mm PART HEX KEY
QTY. 2 QTY. 1
PART No. [PB6150-ZIP01 PART No. [PB609B-HDTO1
EPRERE BOLT-SMODTH-PASTE
PART BOLT SMOOTH PASTE
QTY. 1

PART No. |PB6150-BSP0O1




REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools ® Torque wrench m Official servicing manual
m Hand Drill m Center Drill and ®6.5mm Drill Bit m Safety Gear

A CAUTION

The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.
Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

Only install this product when the engine and all related components are cold.

Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

A

This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the exhaust muffler.




2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

72N

)

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

W The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

/\ WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

® This may also result in the exhaust tip becoming warped or damaged.

/\ CcAuUTION

m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).

3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
XPARTS USED: Button Bolt M6, Flange Nut M6.



MARKING THE ADDITIONAL

BOLT HOLE LOCATIONS Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended).

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

e
[

WAL g \\\K\\\\\\\\\\\\\\\\\\\ﬁ\\x\
L o | iy
e T SR
N
AN

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.




3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Mounting position of each component] Install the included components as shown below.

A RELOCATION OF THE CHARCOAL CANISTER IS NEEDED

- . - SAEREE V

Please remove the charcoal canister located in this area together with the bracket.
At that time, also remove the hose from the charcoal canister.

Place matching marks on each hose and hose opening.

Assemble the charcoal canister to the charcoal canister relocation bracket (@)
using the attached flange bolt M6 (©@) and flange nut M6 (@).




Cut the attached oil resistant hose (@/@) to an appropriate length and install it.
Secure the hose bracket (@) using the bolts and nuts on the vehicle body,
and fix the hoses so that it does not touch the muffler using zip ties and wires.

A If necessary, use a heat-resistant material to securely protect the hoses.

Please reinstall the hose band.

20




Positioning and torque specs. of the included components>

SEPARATOR PIPE

MAIN PIPE LH

MAIN PIPE RH

SILENCER LH

SILENCER RH

SILENCER BAND LH

SILENCER BAND RH

SILENCER BAND RUBBER ®152

GASKET %2

CLAMP BAND 68-73 [25.0N - m(2.6kgf-m)]

CLAMP BAND 80-85 [25.0N - m(2.6kgf-m)]

SPRING

FLANGE NUT M10 P1.25 %1 [34.0~39.0N - m(3.5~4.0kgf-m)]

FLANGE BOLT M8 P1.25 L25 %1 [20.0~28.0N - m(2.0~2.9kgf-m)]

FLANGE NUT M8 P1.25

SOUND REDUCER

CHARCOAL CANISTER RELOCATION BRACKET

FLANGE BOLT M6 P1.0 L15 SUS

FLANGE NUT M6 P1.0 SUS

OIL RESISTANT HOSE ID14 OD21 1000mm

OIL RESISTANT HOSE ID10 OD17 1000mm

S ESISESSIEISHEHESHE EEHESHCHCISHCHGHSI ICIICI IS PN

HOSE BRACKET

%1 Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.
%2 If there is an exhaust leak after the install, please replace the @GASKET (4mm).

21



[INSTALLATION PROCESS]

1. Temporarily install the separator pipe () using the supplied flange nut M10 (@).
At this time, install so that the pipe stopper of the inlet faces upward, and install the muffler hanger
at the same time.
*Use the included gasket (@)

2. Pass the clamp band (@) through the main pipe LH (@) and insert it into the separator pipe
using the spring hook positions of each pipe as a guide.
Attach the muffler hanger at the same time. Perform the same procedure on the RH side (®/@).

3. Pass the clamp band (@) through the silencer LH (®) and insert it into the main pipe LH
using the spring hook positions as a guide.
Perform the same procedure on the RH side (&/®@).

4. Attach the silencer band rubber (®) to the silencer band LH (®) and attach it onto the exhaust hanger,
being careful not to damage the silencer.
% Uses flange bolt M8 (®) and flange nut M8 (@®).
Perform the same procedure on the RH side (@/®/®/®).

A Ensure that the SILENCER is installed with the logo facing downwards.

5. Fasten all the hardware in order from the front side towards the back side.
Pay close attention to the clearance while fastening the hardware.

<Torque specs.>

FLANGE NUT M10 (®) [34.0~39.0N - m(3.5~4.0kgf-m)]
CLAMP BAND (@/®) [25.0N.m(2.6kgf-m)]
FLANFE NUT M8 (®) [20.0~28.0N - m(2.0~2.9kgf-m)]

6. Install spring (®).

A CAUTION

m This product has a large exhaust diameter to achieve the most efficient
exhaust flow.Therefore, the clearance between the exhaust and the car may be
tight in some areas. If there seems to be any noise caused from the vibration
and the tight clearnace, use high heat resistant cloth to stop the noise.

m Otherwise Ensure sufficient clearance and correct fitment has been achieved before
completely tightening down the fastenings. In some cases, there may be insufficient
clearance due to minor differences between individual vehicles. In such a case,
loosen the fastenings and adjust the positioninguntil sufficient clearance is achieved before
retightening the fastenings again.

m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

22



7. Install the SOUND REDUCER when necessary.

% + SOUND REDUCER (@)
- BUTTON BOLT M6 (@ included hardware)
- FLANGE NUT M6 (@ included hardware)
- FLANGE BOLT M6 (@ included hardware)

ZTORQUE SPECS>
Button Bolt M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
FLANGE BOLT M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

/A warNING

m Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

®  Only install/uninstall the SOUND REDUCER when the exhaust is cold.

8. Re-connect the negative battery terminal.

4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.
2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

/A warNING

m  Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

m  Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

m If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
m  Ensure all exhaust related components have cooled before attempting any repairs.

m Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/A caution

m  Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

23




wTorMEer

he Engine Specialist

27 Rancho Cir, Lake Forest, CA 92630 USA
Phone : +1-949-855-6577
www.tomeiusa.com

OPEN : Monday-Friday
[National holidays and public holidays excluded)

10:00 - 19:00 PST

24




